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Statement

Aty ToA AR T B A NS 5 TE AL

This report is invalid without the special seal for report of Lionaces and the
signatures of approver.

AR TR SO R TG R
This report is invalid if it is blotted out and deleted.
ZAE BRI 25 A A NI RS 2 HE+ T H A kel i .

If the applicant has any questions about results, shall submit to Lionaces within 15
days.

A O 25 I i A7 5

This report is responsible for the sample provided by the client only.
REARBALVFR], AFERE A ARG BN

This report shall not be reproduced except in full,or extracted,without the written
approval of Lionaces.

RACRALDL AN SR PR A BURL, AR REE . S8, B4R, x
BEICAHE AP T S B RIS, A B A IR A 5 5T
.

The applicant must provide samples and materials truthfully. All of information
such as product information, parameters, drawings, components, etc. are
provided by the applicant. Otherwise we will not take on any relevant
responsibilities for this report.
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1. ¥R Sample Description

FE i 44 PR HE 7RSS RS 115570
Sample Name Li-ion Polymer Cell Model Name
MiEFI) b o
L 3.7V 5000mAh 18.5Wh Fix B
Battery specification Trade mark
AR TT 3 LA PV 83.9g
Composing mode Single Cell Mass of battery '
Lt 4h AR R Silvery FY R~ g .
Battery appearance 77 J& Prismatic Battery Size 67 Zmip8smm™0Q.5miy
FL It 2R Y A 78 L LS
Battery Type Rechargeable Lithium-ion Cell
MR8 = TN TSk B B R A BR A
Testing laboratory Shenzhen Lionaces Technology Co., Ltd.
—— PR AR BRI TP X R 8 e P 7 % 45 605 Tkl 1A i 307-310
'I:estin AdiiSss 307-310, Block 1A, Zhida Industrial Park,No.4 Longping West Road, Longcheng
9 Street, Longgang District, Shenzhen, Guangdong,China
1% Telephone 0755-28280690 HE4E Email service@lionaces.com
M1k website www.lionaces.com
TR AR SRR BE R A IR A 7
Applicant Guangdong Cvatop New Energy Technology Company Limited
%?%%’fﬁﬂﬂiﬂ: T“?F\‘é F\%ﬂﬁﬁﬁ%ﬁ?&ﬁ%%ﬁﬂ(@zﬁg 1. 2. 3 }%

Floor1,2,3, Yongwei Building, Yan Wo Village, Shipai Town, Dongguan City,

Applicant address Guangdong Province Guangdong

A AL 2R S R R R AT IR A 7
Manufacturer Guangdong Cvatop New Energy Technology Company Limited
ﬁi#$’fﬁﬂﬂiﬂ: r%%\%:\%ﬂﬁﬁﬂlf%ﬁﬁa%%ﬁﬂlﬁﬁﬁ 1. 2. 3 }:'i

Floor1,2,3, Yongwei Building, Yan Wo Village, Shipai Town, Dongguan City,

Manufacturer address Guangdong Province Guangdong

Hi% Telephone +86-769 82296333 HE4H Email cvatop@qqg.com
Mk website www.cvatop.com.cn

The results 0 T fhis 1 report refer only to the samples(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued
by Lionac ik 3
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2. iR FruE Standard

(G oG T el fb s gl W B—iR e b #EF ) (ST/SG/AC.10/11/Rev.6/Amend.1)
<United Nations Recommendations on the Transport of Dangerous Goods: Manual of Tests and Criteria >

3. MR E X418 Test Item And Conclusion

TR H Item MK 9% 5 Samples Number 45i% Conclusion
38.3.4.1 = E B Altitude simulation iEit Pass
38.3.4.2 i Z A5 Thermal test it Pass
38.3.4.3 #£5h Vibration Z1~Z5, X1~X5 i#id Pass
38.3.4.4 il Shock it Pass
38.3.4.5 4N # External Short Circuit il Pass
38.3.4.6 # & Crush 26~210, X6~X10 Wit Pass
38.3.4.71t & 7 i Overcharge 2 A& N/A
38.3.4.8 il it . Forced discharge Z11~Z20, X11~X20 i#id Pass

S A A b R R, T R FH (38.3.3(f)F1 38.3.3(g): AN A
Reference to assembled battery testing requirements, if applicable (i.e., 38.3.3(f) and 38.3.3(g)): Not applicable

i3 Notes: P--Pass; N/A--A~i& ] not applicable; Y--Yes; N--No;

Z21~Z5: F—ARBEEFAME AT ERE R HEIBTS; Cells at first cycle in fully charged states;

26~Z10: H—AFEHE I 50% ¥ 4E B EAR S EIbAS; Cells at first cycle at 50% of the design rated capacity;
Z11~Z20: 7o A sE A R A M fihits;  Cells at first cycle in fully discharged states;

X1~X5: 25 AN 78 i LA G 56 4 78 HARAS I HUlbts; - Cells after 25 cycles ending in fully charged states;

X6~X10: 25 ANFEHCE R ] 50% Wit 4 e R E RS s Cells after 25 cycles at 50% of the design rated capacity;
X11~X20: 25 78 i i i 58 A HUIRZS I Hiits;  Cells after 25 cycles ending in fully discharged states.

BT (A E ST fa s dhig g WA —al I AR T ) 38.3 RHIEK.

The submitted samples complied with UN Manual of Tests and Criteria, Part Ill, sub-section 38.3.

MRAS: V1.0

S ﬁ 2o l\g\: >
e E T‘H 2020-06-03 e H ﬁﬂ 2020-06-16 SR 2020-09-16
Receiving Date Completing Date Issue Date

FHLA: HAZ N 3 HEAEN -
Prepared by 4/ % “JA Checked by J/J 4{2 Approved by %’&7@%"

ZEH] Huiming Zhu: JIK T2 Quality Testing Engineer
X##E Rick Liu: AR 14157 A Technical Manager
BEAS Black Lang: i 1 57 A\ Quality Manager

The results /ra T s 18w report refer only to the samples(s) tesied unless ctherW|se stated and lhe sample(s) are retained for 30 days only. The document is |ssued
by Llonac &k 3

Add: 307-310, Building 1A, Zhida Industrial Park, No.4 Longping West Road, Longgang,
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4. 15 & FrSample Photos
i&/Cell (115570 3.7V 5000mAh 18.5Wh)
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5. MR AR HE Test Method And Verdict

#5455 Report No.:

LA202OBOG1 2001V

%6 7 3t 18 1L

— AT R 90% .. A K LR SR ANE H T 58 2 TR RS )
00 F A Rt 2

Cells and batteries meet this requirement if there is no leakage,
no venting, no disassemble, no rupture and no fire and if the open
circuit voltage of each test cell or battery after testing is not less
than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and
batteries at fully discharged states.

) PR MR R Hse
Clause Requirements Result Verdict
38341 | WEl1: WEERA A P

Test 1: Altitude simulation See Table 1
TGS FLVB A L I ZE S R 3 AN KT 11.6kpa MR B iR B 92045 C 1Y
FMETIAFAD TN
Test cells and batteries shall be stored at a pressure of 11.6kPa BN,
or less for at least six hour at ambient temperature (20£5C) THER, TR
SR AR TS ER . TR MR, BT, | B REEA
I ARG H It B F i AR R U0 T I HUE A/ TR T | oK
—IREHT R I90% . A 5% B Hs ) ZE R ANidE H T 58 B RIRAS )k No P
56 H AT A leakage, no
Cells and batteries meet this requirement if there is no leakage, vgntlng, no
no venting, no disassemble, no rupture and no fire and if the open | disassemble,
circuit voltage of each test cell or battery after testing is not less e ruptu_r ©
than 90% of its voltage immediately prior to this procedure. The and no fire.
requirement relating to voltage is not applicable to test cells and
batteries at fully discharged states.
WA 2: BERR W 2
38.3.4.2 Test 2: Thermal test See Table 2 #
T FL Y M P 2 S AR R R B A5 T 72 °C 22 C I SR TR AR I & D
6/, B FAE IG5 T -40° C+2° C IR N A7 & /D 6/
PR 1 i X e 1 52 2 T 1 i DRI [ ) B g 3073 LA e B R i
17, FETERI0IR, HE A7 1k 56 LV A RV 2 A P 455 T
(20°C5C) NAEH24/Y o KT RAY el ANy ae, 8 5 T W
TR0 FRY IR ] 22 20 N S 1278
Test cells and batteries are to be stored for at least six hours at
a test temperature equal to 72+2°C, followed by storage for at least EBR,
six hours at a test temperature equal to —40+2°C. The maximum THS, Tl
time interval between test temperature extremes is 30 minutes. o, TEREA
This procedure is to be repeated until 10 total cycles are complete,
after which all test cells and batteries are to be stored for 24 hours K.
at ambient temperature (20 £ 5°C). For large cells and batteries the No P
duration of exposure to the test temperature extremes should be at | /€@kage, no
least 12 hours. venting, no
disassemble,
ERAAABIA TSR EHT. B ERERTEKX | no rupture
FF BN FE it B Yt 2 A G 5 T B R AN /N T HAE T IX and no fire.

The results /r».

by Llonac i
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\ flogy Co., Ltd.
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) FRAEZER MRLE R Hse
Clause Requirements Result Verdict
MWiR3: H®3h W% 3
3.4, P
38843 Test 3: Vibration See Table 3

RV AT 2 K THRENL-F &, EAFIE R ARTE, JEReiE
B P SERAL IR IR S . PRBDSLE ESZ T, X EEIRIRAE 7 25 AN
200 2k 18], 2] 7 #2E, BN 15 2. X ?)ﬁzd]aifr”f xf
=ANHAHTEE R R T M AT I R AT 12 I, B3O
3N o Ferh—ANIRBN T 1) 0 20 i T L

Cells and batteries are firmly secured to the platform of the
vibration machine without distorting the cells in such a manner as
to faithfully transmit the vibration. The vibration shall be a
sinusoidal waveform with a logarithmic sweep between 7 Hz and
200 Hz and back to 7 Hz traversed in 15 minutes. This cycle shall
be repeated 12 times for a total of 3 hours for each of three
mutually perpendicular mounting positions of the cell. One of the
directions of vibration must be perpendicular to the terminal face.

PEXP AR, X EREAL 12 Tl BEba
AN R D), RO 12 T-58 SSE R st CRAS A
ENCE

The logarithmic frequency sweep shall differ for cells and R
batteries with a gross mass of not more than 12 kg (cells and small KL,
batteries), and for batteries with a gross mass of more than 12 kg TR, L

(large batteries). NI R IE T
S BRI R B N 7 BREETFEE, AR 1gn ECniREE, | B K.
ELRRIA R 18 Bk, SRJFHRIERFRE 0.8 2K (i 1.6 %= No P
K, IR B R AR 89, (HiTZ9H 50 #2%) . | leakage, no
-85 KNS P AR 1E 8gn B BRI 11 5] 200 2% . venting, no

disassembile,
no rupture
and no fire.

For cells and small batteries: from 7 Hz a peak acceleration of
1gn is maintained until 18 Hz is reached. The amplitude is then
maintained at 0.8 mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 8g, occurs (approximately 50
Hz). A peak acceleration of 8g, is then maintained until the
frequency is increased to 200 Hz.

XPRBYE A : AN 7 FRZETTAR, TREF 1gn BISCKIEEE, B4
FIEF) 18 Hhzk. RERIRIEIRIFAE 0.8 2K (S 1.6 ZXK) ,
FEIG AR B B KN IR R 2, (SRR L1R 25 #122) o ¥k
I R FFAE 29, BLESRZIG N E] 200 #7125 .

For large batteries: from 7 Hz to a peak acceleration of 1g, is
maintained until 18 Hz is reached. The amplitude is then
maintained at 0.8 mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 2gn occurs (approximately
25 Hz). A peak acceleration of 2g, is then maintained until the
frequency is increased to 200 Hz.

FOR A AT e v AL e TR SR B EHF R EA.
BERANTCHEE K, FF HAEAS 10 R il B F s 2 5 = 3 B 22 e Ty Aot
Rk 56 7 BN A5 0 T 6 AN TAE AT I 1k B BT L )

The results /ra T fhis 1 report refer only to the samples(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued
by Llonac i v

Add: 307-310, Building 1A, Zhida Industrial Park, No.4 Longping West Road, Longgang,
Shenzhen, Guangdong, China
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Website: www.lionaces.com
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15 %5 Report No.: LA2020B0612001U
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)

Clause

PRAEZR

Requirements

WiRE R
Result

HE
Verdict

90%. A7 2% HL s R BERANIE F 1 58 4 8 AR AR PRk 6 L b AT P it
#H.

Cells and batteries meet this requirement if there is no
leakage, no venting, no disassemble, no rupture and no fire and if
the open circuit voltage of each test cell or battery after testing is

The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states.

not less than 90% of its voltage immediately prior to this procedure.

38.3.4.4

Wik4: Mo
Test 4: Shock

3R 4
See Table 4

A HL N A P R A S JORK A IR 3 L b, SO R
A0 Rt ZH B P A 22 e T

Test cells and batteries shall be secured to the testing machine
by means of a rigid mount which will support all mounting surfaces
of each test battery.

TN H It 5 48 52 B K03 F5E 150 g A K e S B ()6 22 70 (1 12 5%
Wi e BT ORI Rt 5 48 52 A KN Id 2 50 gn MK 7 220 1) 1122
FPH A IE 52 bt o

Each cell shall be subjected to a half-sine shock of peak
acceleration of 1509, and pulse duration of 6 milliseconds.

Alternatively, large cells may be subjected to a half-sine shock of
peak acceleration of 509, and pulse duration of 11 milliseconds.

BEA R 2SR s P b L 1 5 T 52 0 DAL P > I % e
dro X /N A 2 ) K o Rp AR I (8] RG22 AP, 3 R L 4 ) ok
e SR N IS A E=-2 P T O /A WA e SN f S AN E 2 =WilIpES
.

i
Battery

B /N IR S

Minimum peak acceleration

150gn BT R B ME
1509, or result of formula

100850)

*
mass

Jik bR 8]

Pulse duration

NI
Small
batteries

6=F)
6ms

Acceleration (gn)= (

whichever is smaller

50gn AL R E/IME

50gn or result of formula

KBS Hith,
Large
batteries

Acceleration (gn)= ( 11ms

:
mass
whichever is smaller

* R T it 5 Mass is expressed in kilograms.

Each battery shall be subjected to a half-sine shock of peak
acceleration depending on the mass of the battery. The pulse
duration shall be 6 milliseconds for small batteries and 11

BN,
THA, T
NI R ET
T K.

No
leakage, no
venting, no
disassembile,
no rupture
and no fire.

The results g®

by Lionac

be assesfable
Ny

Add: 307-310, Building 1A, Zhida Industrial Park, No.4 Longping West Road, Longgang,
Shenzhen, Guangdong, China
Tel: 0755-28280690 E-mail: service@lionaces.com
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) PSR MR R Hse
Clause Requirements Result Verdict

milliseconds for large batteries. The formulas below are provided to
calculate the appropriate minimum peak accelerations.

FEA™ H B P T 2H R AR = A A B T AL IE T M4 2 =
wpide, HEERFTMEZ =0, 238218k,

Each cell or battery is subjected to three shocks in the positive
direction followed by three shocks in the negative direction of each

of three mutually perpendicular mounting positions of the cell for a
total of 18 shocks.

EOR BB B GHFR . ORI K,
I HAEAN G50 H b 5 F v 2H AE R J5 10T B U AN /N T AR R AT X
— AT R 90% .. A oK LR SR ANE T 58 2R RS
I0 H A Rt 2

Cells and batteries meet this requirement if there is no leakage,
no venting, no disassemble, no rupture and no fire and if the open
circuit voltage of each test cell or battery after testing is not less
than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and
batteries at fully discharged states.

WK 5: SRR W5
Test 5: External Short Circuit See Table 5

AR5 AR ) et B PRV 2 R D B — B[], DS LA 3R T IR R IS 3|
BISIRE 1) BT +4°C IR o AR ) Bk - R vt B3 F b 28 1) /N A
wrt, FENMHAT IS . W R PTG R A AT, TN
AN/ Y B 2H 22/ FE 5744 °C IS T AZIT 6 /MBS, X T KA
AR Y it 20 22 /D AE 5724 °C I EL N A1 12 /N o SR )5 FLthEl
M AE 57+4 CRIF ST, SiHeZ — AN FMER S BEAE /N T 0.1 BREB
TR 2 A

The cell or battery to be tested shall be shall be heated for a
period of time necessary to reach a homogeneous stabilized
temperature of 57+4°C, measured on the external case. This Tefdfa,
period of time depends on the size and design of the cell or battery | Eptzi, i
and should be assessed and documented. If this assessment is not . No
feasible, the exposure time shall be at least 6 hours for small cells
and small batteries, and 12 hours for large cells and large
batteries. Then the cell or battery at 57+4°C shall be subjected to
one short circuit condition with a total external resistance of less
than O 1 ohm.

— JELR S5 N AE P B LV ZE 1) A1 SR [R] B 5744 °C 5 4k 2
ﬁ%1¢ﬁ,jﬁ?kﬂ%%ﬁﬁ%%ﬁﬁﬂ?%?**%%ﬁﬁ
B, FFORFRR TAE . FERR A I FE 2 /D 7R IR B IR B A ik AT

This short circuit condition is continued for at least one hour
after the cell or battery external case temperature has returned to
57 £ 4 °C, or in the case of the large batteries, has decreased by
half of the maximum temperature increase observed during the test
and remains below that value.The short circuit and cooling down

38.3.4.5

disassemble ,
no rupture
and no fire.

The results /ra T fhis 1 report refer only to the samples(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued
by Llonac i v

Add: 307-310, Building 1A, Zhida Industrial Park, No.4 Longping West Road, Longgang,
Shenzhen, Guangdong, China
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) PSR MR R Hse
Clause Requirements Result Verdict

phases shall be conducted at least at ambient temperature.

TSR E AT VB A IR EANE T 170°C, I HAE IR o AR &
I 5 6 /NN TR, TR, Tl k.

Cells and batteries meet this requirement if their external
temperature does not exceed 170°C and there is no disassemble,
no rupture and no fire within six hours of this test.

MR 6: /R % 6

3.4, P
38gH0 Test 6: Impact / Crush See Table 6

fd GEHTHEERTET 18 KA BEFIE k)

Impact (applicable to cylindrical cells not less than 18mm in
diameter)

TURE L T R TS PR RO R T, — 4R 316 BUAVERA
PR BAEIRFE Ly, R E AR 15.8 2K20.1 22K, KEFE/D 6 &
K, BUHBMBRKIG R, W oFHzKE. B o1 Tr+01 T
SO ELHE N 61+2.5 JE K my AL k78 BN FR AT A2 XAk, A —ANL
TV EERRIR ) ¥ A A B g ) ) L T DA
M EAHUEEETE M T 51 SR R 5K SRR 90 JE% T .

The test sample cell or component cell is to be placed on a flat
smooth surface. A 15.8mmz0.1mm diameter, at least 6cm long, or
the longest dimension of the cell, whichever is greater, Type 316
stainless steel bar is to be placed across the centre of the sample.
A 9.1 kg + 0.1kg mass is to be dropped from a height of 61 + 2.5
cm at the intersection of the bar and sample in a controlled manner
using a near friction less, vertical sliding track or channel with
minimal drag on the falling mass. The vertical track or channel
used to guide the falling mass shall be oriented 90 degrees from N/A N/A
the horizontal supporting surface.

B ke, PR N 5 P 3E R P AT I 5 RS R O )
HAE 15.8+0.1 =AM RH P MEE . XL — ki
o

The test samples is to be impacted with its longitudinal axis
parallel to the flat surface and perpendicular to the longitudinal axis
of the 15.8mm+0.1mm diameter curved surface lying across the
centre of the test samples. Each sample is to be subjected to only
a single impact.

BRI A E A A SRR B AR 170°C, FF AR RE T AR R K&
AT 6 NN TR, oK.

Cells and component cells meet this requirement if their
external temperature does not exceed 170°C and there is no

disassemble and no fire during the test and within six hours after
this test.

The results /ra T fhis 1 report refer only to the samples(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued
by Llonac i uced except in full with our prior written permission. The document is available on request and the brief information for its validation can
be asse the website, http://www.lionaces.com
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) PSR MR R Hse
Clause Requirements Result Verdict
FE GEAHTHAE., 825, mf/amaibfMEmhT 18 2K
(1% [ A3 T Ha i)

Crush (applicable to prismatic, pouch, coin/button cells and
cylindrical cells less than 18mm in diameter)

e v BT A R B TBCE AN T (A5, 5 0 BEZ N K,
TESE — el ol B R N SIECKRIFD . BRI FRELIEAT, EHIH
PLEAN =Ml —:

(a) Ny EE 13T 4++0.78 T4

(b) BRI T EED1002R; 5L

(c) FIBADIEIL 4R F EHI50% e LA b .

A cell or component cell is to be crushed between two flat
surfaces. The crushing is to be gradual with a speed of

approximately 1.5cm/s at the first point of contact. The crushing is
to be continued until the first of the three options below is reached.

(a) The applied force reaches 13kN+0.78kN;

(b) The voltage of the cell drops by at least 100mV; or

(c) The cell is deformed by 50% or more of its original
thickness. TARAk,

—BABIRORIE . IR TR 100 BRAEL, RBWERED | ppm e
A LR ] 50%, BT AR I A7« . No

Once the maximum pressure has been obtained, the voltage disassemble .
drops by 100mV or more, or the cell is deformed by at least 50% of | no rupture
its original thickness, the pressure shall be released. and no fire.

BT AR 2 F b IS N B 5 ) — Tt s o L0/ T T FRL T N2 M
FAPIH R 5 o [T 7 R s S A5 20 2 ) 7 1) i s

A prismatic or pouch cell shall be crushed by applying the force
to the widest side. A button/coin cell shall be crushed by applying
the force on its flat surfaces. For cylindrical cells, the crush force
shall be applied perpendicular to the longitudinal axis.

BN BURE L TR B R — B e BRER 4R SR 5K 6
/NI o e s FH 2 T AR A I A X 6 Y R BT A FET B R AT

Each test cell or component cell is to be subjected to one crush
only. The test Samples shall be observed for a further 6 h. The test
shall be conducted using test cells or component cells that have
not previously been subjected to other tests.

BER A A AL A A IR E AN 170°C, I BAR RS A A
IG5 6/ A To AR, oK.

Cells and component cells meet this requirement if their
external temperature does not exceed 170°C and there is no

disassemble and no fire during the test and within six hours after
this test.

WX 7. T
3.4.7 N/A N/A
383 Test 7: Overcharge / /
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) PSR MR R Hse
Clause Requirements Result Verdict
78 FEL FLUAT A U 1) 32 7 8 LR e K B 8 FE LA AR o K
BN EUTR

(a) il A W 78 A A S AN KT 18RI, 156 ) e /)N FL S
e R 2H f5 K 7 F R ) A s 224K P o B BN

(b) il 6k Ao 2l 150 AR 78 PR FEL RS KT 18 AR I, 2056 1 fe /) FELHS N2y
R FEHL LR 1,215

BRI NP IR R HEAT,  BEATIRIG R R Ry 24 /N

The charge current shall be twice the manufacturer’s
recommended maximum continuous charge current. The minimum
voltage of the test shall be as follows:

(a) When the manufacturer’'s recommended charge voltage is
not more than 18V, the minimum voltage of the test shall be the
lesser of two times the maximum charge voltage of the battery or
22V.

(b) When the manufacturer’s recommended charge voltage is
more than 18V, the minimum voltage of the test shall be 1.2 times
the maximum charge voltage.

Tests are to be conducted at ambient temperature; the duration
of the test shall be 24 hours.

FR 70 B b A A RS R T AR 5 7 RN G AR, iRk
Rechargeable batteries meet this requirement if there is no
disassemble and no fire during the test and within seven days after

the test.

Wik 8: IR W% 8
Test 8: Forced discharge See Table 8
FAEMNAEARERE TS5 12V BB S rsaslEos,
TELYAL FEL A R A A L YA 5 T )3 T 4 o 1) A KB HE R TR AR A R
T8 FL

Each cell shall be forced discharged at ambient temperature by
connecting it in series with a 12V D.C. power supply at an initial
current equal to the maximum discharge current specified by the
manufacturer.

KT 2 DR/ INFIBRURE P F BEL A7 S5 ke F vl AR TG, B 4 e
107 QSNSRI g = e 8 1 = R R [T A N N DRV S FAk. No
AR R ERNBRE CBD | “ | daisnble P

The specified discharge current is to be obtained by connecting | 514 no fire.
a resistive load of the appropriate size and rating in series with the
test cell. Each cell shall be forced discharged for a time interval (in
hours) equal to its rated capacity divided by the initial test current
(in ampere).

R J5 e b B 7 R VAR TS AR A S 7 RN TSR, TS
2k . Primary or rechargeable cells meet this requirement if there
is no disassemble and no fire during the test and within seven days
after the test.

N/A N/A

38.3.4.8

p/rgsy
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Table 1 Altitude simulation
? Hi £ Voltage (V) Jii & Mass(g) ALER, H
ﬁix‘: TS5 7o - fiEAA,  BBRATES K
No. test After test (%) e, After test (%) disassemble,
rupture, fire (Y/N)
Z1 4.182 4.182 100.000 83.638 83.637 0.001 N
Z2 4178 4178 100.000 83.842 83.842 0.000 N
Z3 4179 4178 99.976 83.679 83.679 0.000 N
Z4 4.183 4.182 99.976 83.376 83.376 0.000 N
Z5 4178 4177 99.976 84.788 84.788 0.000 N
X1 4178 4178 100.000 83.443 83.441 0.002 N
X2 4.179 4179 100.000 84.272 84.272 0.000 N
X3 4.181 4.181 100.000 84.101 84.101 0.000 N
X4 4179 4.178 99.976 83.966 83.965 0.001 N
X5 4.182 4.182 100.000 83.857 83.857 0.000 N
%2 R 5
Table 2 Thermal test
HiJE Voltage (V) Jii & Mass(g) HALER, H
ﬁiﬁ P g - filAA, BRERATES k
No. test After test (%) e After test (%) disassemble,
rupture, fire (Y/N)
Z1 4.182 4.131 98.780 83.637 83.626 0.013 N
Z2 4.178 4.128 98.803 83.842 83.833 0.011 N
Z3 4.178 4.126 98.755 83.679 83.667 0.014 N
Z4 4.182 4.129 98.733 83.376 83.365 0.013 N
Z5 4177 4.125 98.755 84.788 84.777 0.013 N
X1 4.178 4.128 98.803 83.441 83.430 0.013 N
X2 4179 4.130 98.827 84.272 84.258 0.017 N
X3 4.181 4.132 98.828 84.101 84.093 0.010 N
X4 4178 4.129 98.827 83.965 83.954 0.013 N
X5 4.182 4.131 98.780 83.857 83.846 0.013 N
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%3 ) 5
Table 3 Vibration
) i1 /£ Voltage (V) Ji & Mass(g) ALER, H
#&3 — e - filtA, BICRATES k
No. test After test (%) test After test (%) disassemble,
rupture, fire (Y/N)
Z1 4.131 4.131 100.000 83.626 83.626 0.000 N
Z2 4.128 4.128 100.000 83.833 83.833 0.000 N
Z3 4.126 4.126 100.000 83.667 83.666 0.001 N
Z4 4.129 4.128 99.976 83.365 83.365 0.000 N
Z5 4.125 4.125 100.000 84.777 84.777 0.000 N
X1 4.128 4.128 100.000 83.430 83.430 0.000 N
X2 4.130 4.130 100.000 84.258 84.256 0.002 N
X3 4.132 4.131 99.976 84.093 84.093 0.000 N
X4 4.129 4.128 99.976 83.954 83.951 0.004 N
X5 4.131 4.131 100.000 83.846 83.846 0.000 N
Tjsls 4 P Shock P
HiJE Voltage (V) Jii & Mass(g) HEEH, H
o — e - R, B K
No. test After test (%) test After test (%) disassemble,
rupture, fire (Y/N)
Z1 4.131 4.131 100.000 83.626 83.624 0.002 N
Z2 4.128 4.128 100.000 83.833 83.833 0.000
Z3 4.126 4.126 100.000 83.666 83.666 0.000 N
Z4 4.128 4.128 100.000 83.365 83.363 0.002 N
Z5 4.125 4.125 100.000 84.777 84.774 0.004 N
X1 4.128 4.127 99.976 83.430 83.430 0.000 N
X2 4.130 4.130 100.000 84.256 84.256 0.000 N
X3 4.131 4.131 100.000 84.093 84.091 0.002 N
X4 4.128 4.128 100.000 83.951 83.951 0.000 N
X5 4.131 4.131 100.000 83.846 83.846 0.000 N
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%5 S S
Table 5 External short circuit
RS B e B AR, R, X
Sample No. Peak temperature (°C) Whether disassemble, rupture, fire (Y/N)

Z1 134.5 N
Z2 139.1 N
Z3 1411 N
Z4 137.3 N
Z5 136.9 N
X1 134.5 N
X2 133.6 N
X3 131.7 N
X4 134.0 N
X5 132.8 N
%6 ik g

Table 6 Crush

N TR B e B AT, Kk

Sample No. Peak temperature (°C) Whether disassemble, fire (Y/N)

Z6 23.9 N
z7 23.8 N
Z8 23.9 N
Z9 24.0 N
Z10 23.9 N
X6 23.8 N
X7 23.8 N
X8 23.9 N
X9 23.7 N
X10 24.0 N
x®7 A Ad H

Table 7 Overcharge N/A
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Table 8 Forced discharge

EETRS) A, &K
Sample No. Whether disassembile, fire (Y/N)

Z11
212
Z13
214
215
216
217
Z18
Z19
Z20
X1
X12
X13
X14
X15
X16
X17
X18
X19
X20

Z2|1Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|Z2|2Z2|Z2|Z

smnot be 1
and confirméd>of the website, http://www.lionaces.com
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7. Uif2E Procedure Photo RN
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8. MiXi& & Test equipment

LA-BT-E068 HL R
LA-BT-E069 Electronic balance
LA-BT-E024 By R
LA-BT-E025 Digital multimeter

LA-BT-E070 AL R R

LA-BT-E046 .
LA-BT-E047 Battery Testing System
RV i S A AL i A
LA-BT-EOBY Battery low-pressure high-altitude simulation test chamber
LBTEOIY ) i (e ik 0
LASTE012 High and low t t lternating) hot and humid chamb
LA-BT-E072 igh and low temperature (alternating) hot and humid chamber
EENIE, /N
LABT-E013 | DEERIRANEMAL . .
Electromagnetic vibration testing machine
> ‘H“ A_\
LA-BT-EQ07 | WAL S .
Acceleration impact Taiwan
Z DR HEIb T R0 A
jpA-BT-E054 Multifunctional battery explosion test chamber
wih % N A
LABT.E00s | TBFERIH

Battery crush test instrument
LA-BT-E026 ML SRAY

LA-BT-E027 Temperature recorder
LA-BT-E018
LA-BT-E019
LA-BT-E020 ARV YRR ERY
LA-BT-E021 DC power supply
LA-BT-E030
LA-BT-E062

e
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